Body,container reach stacker, SRSC45H1 DHL

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

B229900000045

Accumulator

1

2

A820101320714

Plate, mounting

1

3

A210204000147

Screw

2

4

A210401000017

Washer

2

5

A210405000007

Washer

2

6

A820205001856

Body, joint

1

7

A210434000013

Washer 27JB982

1

8

13424466

Sleeve, protective, rubber

1

9

14088601

Label

1

 

 

 

 


 

 

Item No.

Part No.

Description

Qty.

1

13862341

Leading valve block

1

2

B220401000046

Valve, shuttle

2

3

B220401000539

Valve, Check

1

4

B220400000421

Core, valve, check valve

1

5

10056401

Sleeve, clamp

1

6

B210399000003

Plug

2

7

B210780000232

Fitting, Adapter

2

8

B210780000036

Fitting, Adapter

5

9

B220401000105

Valve, overflow

2

10

B210780000201

Plug

2

11

B210770000084

Connector, pressure measuring

1

12

B220401000536

Valve, pressure reducing

1

13

B220401000540

Check Valve

1

14

B210780000053

Fitting, Adapter

1

15

A210204000031

Screw M12×90GB70.1

2

16

B210780000040

Fitting, Adapter

1

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

60024203

Body, pipe clamp

18

4

60165334

Clamp, tube, single

20

6

60165343

Body, pipe clamp

10

7

60014676

Body, pipe clamp

7

8

60165336

Body, pipe clamp

10

10

A820101350330

Plate, clamp, extension system

2

11

A820101350536

Body, clamp, extension system 2

4

13

A820101350550

Body, clamp, extension system 3

2

14

A820101350551

Body, clamp, extension system

2

15

A210110000218

Bolt M10×80GB5782

8

16

A210401000001

Washer

8

17

A820601991103

Body, clamp, extension system 4

2

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

60024203

Body, pipe clamp

18

2

60202488

Nut

3

3

60202487

Nut

4

4

60165334

Clamp, tube, single

20

8

60165336

Body, pipe clamp

10

9

60165337

Body, pipe clamp

2

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

60024203

Body, pipe clamp

18

4

60165334

Clamp, tube, single

20

6

60165343

Body, pipe clamp

10

7

60014676

Body, pipe clamp

7

18

A210204000116

Screw

4

19

A820101350321

Plate, cover, pipe clamp

2

20

A210111000029

Bolt

6

21

A210404000003

Washer

6

22

12768531

Body, clamp, combination pipe, spreader

2

23

12768533

Body, clamp, combination pipe, spreader

2

 

 

 

 

 

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

60186271

Body, pipe clamp

5

2

60014674

Body, pipe clamp

5

3

A210204000117

Screw M5×20GB70.1

7

4

13867619

Coverplate, clamp, pipe

5

5

A210111000029

Bolt

10

6

A210404000003

Washer

15

7

13867741

Clamp, pipe, boom

5

8

13867742

Clamp, pipe, boom

5

9

A820101350327

Plate, cover, pipe clamp

1

10

A210111000030

Bolt

3

11

A210401000001

Washer

3

12

A820101350328

Body, clamp, combination pipe

1

13

A820601991102

Body, clamp, combination pipe

1

14

60165343

Body, pipe clamp

3

15

A210204000486

Screw M6×60GB70.1 10.9

6

 

 

 

 

 

 

 

 

 

 

Group 13

Assembly, fuel tank

 

 

 

 

 


 

Leave a Reply

Your email address will not be published. Required fields are marked *